LIST NO. 1054

@ HITACH)

PNEUMATIC TOOL: PARTS LIST

WCOIL NAILER

Model NV 65AB wire coLLATiON

S N @
\@MM
®ee

i
<
r~
\m
3 "
)
i1 -w V, )
b i y
3 n 2
_.ih & \h\....




PARTS NV 65AB
M | copE No, DESCRIPTION veer REMARKS
1 | 948-B22 | HEX. SOCKET HD, BOLT M5X35 (10 PCS.) 2
2 | 876-444 | TOP COVER 1 -
3_| 878-746P | EXHAUST COVER (D) 1
4_| 948-852 | HEX. SOCKET HD. BOLT M8X25 (10 PCS,) 4
5 | 840-455 | SPRING WASHER M8 (10 PCS.) 4
5 | 876-747P | PACKING (F) 1
7 | 876-748 | PACKING (G) 1
8 | B72-821 | VALVE O —RING 1| TILL 3.1888
A | 878-417 | EXHAUST VALVE 1
11_| 878-748P | HEAD CAP (D) 1
12 | 831-835 | O —AING (P - 38) 1
13 | 878-267 | PISTON ASS'Y 1| INCLUD.14 - 18
14 | 878-280 | SMALLHEX. NUT M12 1
15 | 878-271 | BELLEVILLE SPRING WASHER 1
16 | 878-268 | PISTON 1
17 | 878-272 WASHER !
16 | 878-268 | DRIVE BIT '
19_| 875-602 | CYLINDER O - RING (.D 50.8MM) 2
20 | 874-104 | CYLINDER O — RING (i.D 88.3MM) 3
21 | 876-435 | CYLINDER PLATE 1
22_| 877-312 | CYLINDER O — RING (LD 83.1MM) 1
23 | 876-732 | CYLINDER 1
24 | B76-434 | CYLINDER RING 1 N
25 | 875-805 | CYLINDER SPRING 1
26_| 876-731 | CYLINDER GUIOE 1
27_| 876-433 | CYLINDER O — RING B (L.D 55.9MM) 1
28 | 878-265 | BODY () 1
29 | 878-280 | PISTON DAMPER 1
30 | 876-263 | NAIL GUIDE SHAFT 1
31 | 874-438 | O - RING (P - 4) 1
a2 | 878-279 | WASHER 1
33 | &78-281 | TAIL COVER 1
34 | 877-826 | FEEDER SHAFT RING 1
35A| B77-851 | FEEDER SPRING t
36 [ 949-486 | ROLLPIND3X18 (10 PCS) 1
37A| 877-856 | FEEDER SET 1
38 | 877-825 | FEEDER SHAFT 1 N
39 | 849-880 | HEX. SOCKET HD. BOLT M6X20 (10 PCS,) 4
40 | NAME PLATE 1
41 | 950-565 | HITACH! LABEL 1
42 | 877-331 | PACKING (D) 1
43 | BY7-387Z | CAP 1
44 | B72-035 | DUST CAP 1
4541 949-858 | MEX. SOCKET HD. BOLT MsX18 (10 PCS| 3
48 | 940-243 | MACHINE SCREW MSX25 (10 ACS) 1
47_| 876-676 | SAFETY SPRING 1
48 | 875-850 | SAFETY BOLT 1
“49 | 878-264 | PUSHING LEVER 1
50 | 948-866 | ROLL PIN D3X30 {10 PCS.) 2
51| 049-555 | NUT M5 (10 PCS) 1
52_1 875-843 | PLUNGER $PRING 1

#: ALTERNATIVE PARTS



NV 65AB

PARTS
e | GabE No, DESCRIPTION No REMARKS

53 | 878-122 | PLUNGER () 1
54 | 874-820 | PLUNGER O — RING 2
55 | 875-838 | O ~ RING (S — 12) 3
56 | B78-286 | VALVE BUSHING 1
57 | 875-642 | SAFETY PLUNGER (8) 1
58 | 876-203 | TRIGGER 1
59 | 875-637 | VALVE PACKING 1
80 | 875-845 | URETHANE BALL (B) D7.14 1
61 | 875-844 | VALVE PLATE 1
62 | 876-738 | TRIGGER VALVE BUSHING {
63 | B78-121 | TRIGGER PLUNGER 1
64 | 872-845 | O~ RING (P - 9) 1
85 | 877-700 | FEED PISTON 1
86 | 876-796 | O — RING (P — 22) 1
67 | 877-144 | FEED SPRING 1
68 | 877-711 | DAMPER 1
69 | B77-827 | FEED PISTON COVER (A) i
70 | 877-713 | FEED PISTON COVER 1
71 | 877-839 | SEALLOCK HEX. SOCKET HD. BOLT MsX10 | 2
72 | 878-262 | COVER 1
73 | 877-479 | MAGAZINE BUSHING 1
74 | 877-830 | LOCK SHAFT 1
75 | 877-834 | NAIL GUIDE 1
76_| 949-865 | ROLL PIN D3X28 (10 PCS,) !
77| 949-776 | ROLL PIN D3X10 {10 PCS ) 1
78 | B77-821 | GUIDE LOCK 1
78 | 877-372 | SPRING ' 1
81 | 876-881 | MAIN STOPPER SPRING ' 1
82A| 877-818 | SUB NAIL STOPPER y
B3 | B877-468 | SUB STOPPER SPRING 1
84 | 877-489 | NAIL GUIDE COVER 1
85 | B77-471 | COVER PLATE 1
86 | 877-838 | SEAL LOCK HEX. SOCKET HD. BOLT M&Xs 2
87 | B77-371 | NYLON NUT Ms 1
88_| 877-149 | STOPPER SPRING 1
89 | 877-151 | MAGAZINE STOPPER 1
80_| 872-871 | RETAINING RING (E - TYPE) FOR D3 SHAFT | 1
91 | 877-150 | STOPPER PIN 1
92 878-274 MAGAZINE 1
93 | 988-120 | MACHINE SCREW (W/SP. WASHER) Méxao 1
94 | 875-248 | THRUST WASHER 2
95 | B78-275 | NAIL HOLDER 1
98 | 878-276 | HOLDER SPRING 1
97 | 878-278 | SLEEVE 1 O
88 | 878-277 | MAGAZINE COVER ;.
99 | 675-465 | NYLON NUT M4 1
100 | 877-832 | HINGE PIN 1
101 | 988-843 | RETAINING RING (E - TYPE} FOR D4 SHAFT | 1
102 | 878-273 | MAGAZINE ASS'Y 1 | INCLUD.88 — 101

6 —982

»: ALTERNATIVE PARTS




STANDARD ACCESSORIES , . NV B5AB

TTEM NO.
No. | CODENO. DESCRIPTION USED REMARKS
502 | 831-835 | O—RING (P — 38) ' 1
503 | 844-458 | HEX. BAR WRENCH 4MM 1
504 | 944-459 | HEX.BAR WRENCH SMM 1
OPTIONAL ACCESSORIES
TTEM NG.
No. | COPENO. DESCRIPTION USED REMARKS
601 | 876-762 | SINGLE SHOT PARTS 1
802 | 878-281 | NAIL GUIDE (A) 1 | FOR USA
603 | 878-282 | MAIN'NAIL STOPPER (A} 1 | FOR USA

*: ALTERNATIVE PARTS



